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Test object:

Contract to perform testing No. 395/PB-COV/2020/NO

Forty two filtering half masks model MS-P95 FFP2 NR were tested. Test object is shown in figure 1. The
filtering half masks were delivered by Bestway International Activity Center Sp. z 0.0,
ul. Obrzezna 5/XIP. Lok.1; 02-691 Warszawa; Poland.

Fig. 1. Filtering half mask model MS-P95 FFP2 NR (Bestway International Activity Center Sp. z 0.0.).

Name and address of the client: Dongguan Meite Industry Co., Ltd.

Place of testing:

Samples registry number:
Samples receiving date:

Date of completing the tests:

Scope of tests:

Penetration of sodium chloride:

Penetration of paraffin oil mist:

Breathing resistance:

Flammability:

Practical performance test:

Total inward leakage:

CO2 content in inhaled air:

Room 301, No.3 Longjiang 1st Road
Xiekeng, Qingxi Town, Dongguan City
Guangdong Province, China

Department of Personal Protective Equipment CIOP-PIB
Laboratory of Respiratory Protective Devices
Wierzbowa 48, 90-133 L6dz, Poland

NO1/46/2020
28.04.2020
18.05.2020

method of test in accordance with EN 13274-7:2008
requirements in accordance with EN 149:2001+A1:2009

method of test in accordance with EN 13274-7:2008
requirements in accordance with EN 149:2001+A1:2009

method of test in accordance with EN 13274-3:2001
requirements in accordance with EN 149:2001+A1:2009

method of test in accordance with EN 13274-4:2001
requirements in accordance with EN 149:2001+A1:2009

method of test in accordance with EN 13274-2:2001
requirements in accordance with EN 149:2001+A1:2009

method of test in accordance with EN 13274-1:2001
requirements in accordance with EN 149:2001+A1:2009

method of test in accordance with EN 13274-6:2001
requirements in accordance with EN 149:2001+A1:2009

Before tests according to requirements of the standard, filtering half masks were submitted to:
- mechanical strength test according to 8.3.3 of EN 149:2001+A1:2009,
- temperature conditioning according to 8.3.2 of EN 149:2001+A1:2009,
- simulated wearing treatment according to 8.3.1 of EN 149:2001+A1:2009.

Note:

This test report consists of twelve (12) pages.
This test report may not be copied fragmentarily, but only as the whole unless there is CIOP-PIB

permission.
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Contract to perform testing No. 395/PB-COV/2020/NO

TEST RESULTS OF PENETRATION OF SODIUM CHLORIDE
according to EN 13274-7:2008

Test object: filtering half masks model MS-P95 FFP2 NR

No. of Penetration of NaCl, % | Requirements in accordance Estlmﬁgggo%ffg?rx?yrmity/
3q-1 i . .
sample (flow rate 1.6 dm3s-') | with EN 149:2001+ A1:2009 with the standard
46 MS, TC 1.156
405 TG 1136 Filtering half masks fulfil
39MS, TC 1.453 requirements given
B in p. 7.9.2 of the
08 AR 1102 CRERIZ0T EN 149:2001+ A1:2009
09 AR 0.969 FFP2 < 6% standard for NaCl
P penetration in the range of
10AR 1096 RRFS/ 1 the first and the second
43 SW 1.188 protection class
44 SW 0.655 (FFP1, FFP2).
48 SW 1.411

Given results relate to tested samples only.

MS — sample after the mechanical strength test
TC - sample after temperature conditioning

AR — sample as received
SW — sample after the simulated wearing treatment
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Contract to perform testing No. 395/PB-COV/2020/NO

TEST RESULTS OF PENETRATION OF PARAFFIN OIL MIST
according to EN 13274-7:2008

Test object: filtering half masks model MS-P95 FFP2 NR

No. of Penet:)z?lt ';?s?f(ﬁ)araﬁm Requirements in accordance EStimﬁgﬁgoﬁfg?nTi?;mity/
sample (flow rate 1.6 dm?3s™) with EN 149:2001+ A1:2009 with thewstandard
37 MS, TC 3.8
og WS\ ire 48 | Filtering half masks fulfil
41 MS, TC 5.9 requirements given
o inp. 7.9.2 of the
02 AR 3.4 FFP1.<20% EN 149:2001+ A1:2009
03 AR 3.1 FFP2 < 6% standard for paraffin oil
5 penetration in the range of
04 AR 2 FFP3,51% the first and the second
19 SW 3.5 protection class
47 SW 47 (FFP1, FFP2).
50 SW 22

Given results relate to tested samples only.

MS - sample after the mechanical strength test

TC — sample after temperature conditioning

AR - sample as received

SW - sample after the simulated wearing treatment
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Contract to perform testing No. 395/PB-COV/2020/NO

TEST RESULTS OF FLAMMABILITY
according to EN 13274-4:2001

Test object: filtering half masks model MS-P95 FFP2 NR

No. of Requirements in Estimation of conformity /
San& le Visual inspection accordance with nonconformity
P EN 149:2001 + A1:2009 with the standard
Filtering half mask
20 did not burn
Filtering half mask _ )
BilkiAR did not burn Filtering half mask shall not F"treer'zgirgril;mzsﬁgﬁIf'"
burn or not continue to ?n 711 of?he
burn for more than 5 s after EN 149920'01 + A1-2009
36 TC Filtering half mask removal from the flame. étandard )
did not burn '
Filtering half mask
4s e did not burn

Given results relate to tested samples only.

AR — sample as received
TC — sample after temperature conditioning
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Contract to perform testing No. 395/PB-COV/2020/NO

TEST RESULTS OF PRACTICAL PERFORMANCE TEST
according to EN 13274-2:2001

Test object: filtering half masks model MS-P95 FFP2 NR

Requirements in

Estimation of

Positive Negative accordance with conformity /
AESSaSeE EIEETS assessment | assessment EN 149:2001 + nonconformity
A1:2009 with the standard
The face piece fitting 4 0 .
P Filtering half Fiteringihas
Head harness comfort 4 0 masks should not ma;ks fulfill
S itv of fastenings 4 0 have requirements
ecurity of fasteni ; ;
y g imperfections glvenflnhp. et
Speech clearness 4 0 related to of the
. : EN 149:2001 +
Field of vision 4 0 LA A1:2009
. . . . acceptance. tandard
Materials compatibility with skin 4 0 standara.

Given results relate to tested samples only — 17 AR, 18 AR samples were tested.

AR — sample as received

Page 10 of 12




Contract to perform testing No. 395/PB-COV/2020/NO

TEST RESULTS OF TOTAL INWARD LEAKAGE
according to EN 13274-1:2001

Test object: filtering half masks model MS-P95 FFP2 NR

Test subject | No. of sample | Walk | Head left/right | Head up/down | Speech | Walk |Average
1 25N 0.03 0.85 0.98 0.22 0.26 0.47
2 26N 0.23 0.31 - 0.20 0.39 0.23 0.27
3 22N 4.91 6.07 5.48 5.76 11.43 6.73
4 23N 9.44 9.16 11.23 6.36 13.70 9.98
5 24 N 5.81 464 4.54 2.93 5.57 4.70
6 11 KT 0.04 0.01 0.43 0.00 0.14 0.12
7 12 KT 9.09 2.54 0.13 5.12 12.39 5.85
8 31 KT 1.81 8.51 5.41 415 1.02 418
9 33 KT 1.94 1.29 0.43 7.17 1.58 2.48
10 42 KT 0.81 2.26 2.80 4,74 3.98 2.92

Average 3.41 3.56 3.16 3.68 5.03 3.77
Minimum 0.03 0.01 0.13 0.00 0.14 0.12
Maximum 9.44 9.16 11.23 747 13.70 9.98

Given results relate to tested samples only.

TC - sample after temperature conditioning
AR — sample as received

Requirements in accordance with Estimation of conformity / nonconformity
EN 149:2001 + A1:2009 with the standard
at least 46 out of the 50 individual results shall be
not greater than
25% for FFP1
11% for FFP2 T ) . .
5% for FFP3 Filtering half masksi,ndg fglgll1reqwrements given
and of the EN 149:2001 + A1:2009 standard
at least 8 out of the 10 individual wearer means hstie fangreRtSESandineisecend plolection
class (FFP1, FFP2).
shall be not greater than
22% for FFP1
8% for FFP2
2% for FFP3
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Contract to perform testing No. 395/PB-COV/2020/NO

TEST RESULTS OF CO2 CONTENT IN INHALED AIR
according to EN 13274-6:2001

Test object: filtering half masks model MS-P95 FFP2 NR

. Average CO2 ) i o )
No of | SOzeontentin | 0 tinthe Requirements in Estimation of conformity
) | the inhaled air, inhaled air accordance with / nonconformity
Samp'e % vol. oo A | EN 149:2001 + A1:2009 | with the standard
(¢ §
27 AR 0.89
CO: content of the fulfFilllltrZrérL?rgr?qlferrR: Sg;\?en
28 AR 0.86 0.89 g‘;:a'zg°:na;rv§r’:ge”g]f in p. 7.12 of the
1,0% by volume. EN 149:2001 + A1:2009
standard.
29 AR 0.91

Given results relate to tested samples only.

AR — sample as received

END OF TEST REPORT
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